PART#

5000
5002
5004

5010

5015
5020
5025
5030
5036

5050
5055
5060
5061
5065
5070

5075
5076
5085
5090
5095
5100
3930

5305
5310
5315

5325
5330
5335

5105
5115
5125
5130

5150
5155
5160

5200
5205
5210
5215
5225
5230

5250
5276
5275
5255
5280

3790
3785
3795
3930
3810

WINJAMMER PRICE LIST wmay 2010

DESCRIPTION PRICE
WINJAMMER COMPLETE STOCK TIRES 1725.00
WINJAMMER COMPLETE UNI TIRES 1775.00
WINJAMMER COMPLETE HI FLOAT 1775.00
SAIL ALL WHITE OR STD W/ BL WH OR BK LUFF 500.00
SAIL WITH MULTI COLOR PANELS, ADD 75.00
SAIL WITH CUSTOM COLOR LUFF OR FOOT, ADD 95.00
BATTEN BOTTOM-WITH CAPS 17.50
BATTEN-MID W/CAPS 15.00
BATTEN-TOP W/CAPS 12.00
BATTON CAP,VINYL 1.00
BATTEN SET,COMPLETE 43.00
SEAT BELT ASSEMBLY 55.00
SEAT COVER 58.00
SEAT MOULDED PLASTIC 55.00
SEAT MOULDED PLASTIC WITH LAG SHIELDS 68.00
SEAT STRAP REAR 16.00
SEAT STRAP FRONT 16.00
TUBE SET, AXLE 115.00
AXLE REPLACEMENT COMPLETE 228.00
CENTER SPAR 66.00
SIDE RAIL (SPAR) 80.00
STRUT FOR MAST 48.00
TRAMPOLINE ONLY 72.00
NOSE PLATE 12.00
MAST BASE 105.00
MAST MID SECTION 165.00
MAST TOP 55.00
BOOM W/POLY INSERT 89.00
BOOM FORK 15.00
INSERT PLASTIC FOR BOOM FORK 10.00
STEERING"T" COMPLETE 48.00
PAD, STEERING"T" 6.00
TIE ROD STEERING 32.00
TIE ROD TIP,THREADED 18.00
YOKE ASSEMBLY COMPLETE 45.00
YOKE TUBE W/PAD ONLY 34.00
YOKE PAD 2.00
TIRE,STOCK (SAWTOOTH)410-350X6 25.00
TIRE, HI-FLOAT FRONT 13-500X6 30.00
TIRE, HI-FLOAT REAR 15-600X6 33.00
TIRE UNI 530-450X6 30.00
TUBE, INNER FITS #'S 5200 & 5205 11.00
TUBE, INNER FOR 15-600X6 11.00
WHEEL, ALUMINUM 6" W/O BEARINGS 50.00
BEARING, INSTALLED EA. 6.50
BEARING 6.00
SPACER, FRONT WHEEL 2.00
INSERT, PLASTIC FOR REAR AXLE 12.00
BRACKET - MAST STRUT 10.00
BRACKET - FRAME 10.00
BRACKET - MAST BASE 7.50
NOSEPLATE 12.00
STEERING BRACKET 6.00

PART# DESCRIPTION PRICE
4035 BUSHING 1 1/2" STAINLESS 3.00
4040 BUSHING 1 5/8" STAINLESS 3.00
4042 BUSHING 1 3/4" STAINLESS 3.00
5350 BLOCK (1 1/2" SINGLE W/ EYEBOLT) 29.50
5355 BLOCK (1 1/2" BECKET W/EYEBOLT) 33.75
5371 LINE DACRON 1/8" PER FOOT .30
5375 LINE DACRON 5/16" MAIN SHEET PER FOOT  1.50
5380 FRONT FORK BARE 80.00
5396 GOOSENECK 145.00
BOLTS & NUTS
5416 UBOLTW/PAD5/16 X2 X41/2 8.00
5405 EYEBOLT STAINLESS 1/4 X 15/8 4.00
5406 EYEBOLT - STAINLESS 1/4 X 2 4.00
5418 PAD FOR U BOLT 2.00
2300 1/4-28 X2 1/4 STAINLESS 2.00
2285 1/4-28 X2 1/2 STAINLESS 3.00
2286 1/4-28 X2 3/4 STEEL 3.00
5445 3/8-16 X 7 STEERING TEE 4.00
5465 1/2-20 X 3 1/4 (FORK-GOOSENECK) 4.00
5489 5/8-11 X 7 1/2 (REAR WHEELS) 14.00
5495 5/8-11 X 9 (FRONT WHEEL AXLE) 10.00
5455 BOLT-'LAG' (FOR SEAT) 1/2 X2 2.00
5460 LAG SHIELD 1/2*" 3.50
5480 NUT NYLOC 5/8-11 1.50
5450 NUT NYLOC 1/2-20 THIN HEIGHT 1.00
5422 NUT NYLOC 3/8 STAINLESS 1.00
2015 NUT NYLOC 1/4-20 (COARSE) STAINLESS .50
2016 NUT NYLOC 1/4-28 (FINE) STAINLESS .50
2017 NUT NYLOC 1/4-20 COARSE THIN STAINLESS .50
5410 WINGNUT 5/16-18 (COARSE) 2.00
WASHERS
2035 1/4 THICK STAINLESS .10
2030 1/4 THIN STAINLESS .10
5414 5/16 SAE .10
5412 5/16 STAR EXT. TOOTH .10
5434 3/8 SAE STAINLESS .30
5438 3/8 FENDER STAINLESS 1.00
5425 3/8 X 3/4 X 1/8 NYLON .50
5452 1/2 STNLSS AN960C-816 .50
5453 1/2 X 3/4 X 1/8 NYLON .30
5487 5/8 STNLSS AN960C-1016 .50
4250 POP RIVET 1/8 ALum .25
4265 POP RIVET 5/32 X 1/4 sis 1.00
4270 POP RIVET 5/32 X 3/8 s/s 1.00
SADDLES
4353 1X1/4X1/4 POLY 1.00
4352 1X1/4X1/8 NYLON 1.00
ACCESSORIES
5365 HEXRATCHET BLOCK 80.00
5366 BRACKET FOR HEXRATCHET 20.00
5351 21/4 BLOCK WITH EYEBOLT
5356 21/4 BLOCK , BECKET, WITH EYEBOLT
5367 DOWELLED AXLE FOR WINJAMMER 50.00



